Date of Installation :

Unit Serial Number :

Kompac Dealer

ompac
@

Image Transfer Group

Kompac
[P

A DIVISION OF DAY INTERNATIONAL, INC.

DAY INTERNATIONAL, INC.

M 1316 ST

Parts Catalog # 095872

159 DWIGHT PLACE , FAIRFIELD , NEW JERSEY 07004
TEL: 973-227-8611 / 800-541-5702
FAX: 973-227-7532



M 1316-ST UNIT: P/N 0495874 L PARTS CATALOG 400872 REV |

CODED GREEN 7 8

TN

THIS TTEM 31 IS TYP
(F BOTH END FRAMES

18 1000816 | 1024 /6 Lo BT HO Sceew | 2 T« PART IS INCLUDED IN OUTLINED SUBASSEMBLY.

sk [RIP TRAY AND SCREWS CITENS 47 & 48)

47 | 095828 | DRIP TRAY, 9849 1 ARE NOT  SHIWN,

46 | 091262 | SHAFT ASSY §.5. iy

45 1 099854 | STICKER, 1.0 30 | 091827 | SCREW, 10-24 x 5/8 SOC HD o | 081BL3 | #10-24 X 1/2 SET SCREW 2

! i
A4\ 91877 | SIREW, 1/4-28 x 1,174 SOC HO| 2 29 1 091311 | 13-174 OSC. ROLL. PARTS ASSY| 1 4| 091811 | #10-24 X 174 SET SCREW 4
43 | 094342 | SPRING HOUSING 2 28 | 093658 | TIE BAR ! 3| 091802 | #3-48 X 174 FLAT HD SCREW | ~
421091970 NUT 1/4-28 2 11 092601 | SAFETY STICKER 1 2| 082238 | COMPRESSTON SPRING !
411 094343 | OSCILLATOR POST 2 b | 094240 | METERING ROLLER W/B 1 || 092290 | BACKING PLATE KIT (L & R) |

|

|

|

|

|
40| 092259 | SPRING COVER . 25 1 091907 | #6-32 X 3/8 PHILLIPS HD SCW | « 10| 092370 | SEAL SET (L & R) 1
391 092236 | TAB SPRING . 241092303 | SHOULDER SCREW . 9 | 092291 | ECCENTRIC 2
36 | 092234 TAB * 23 | 092304 | GUIDE PIN . 6 | 094892 | METERING GALGE 2
37| 094997 | BRACKET, NOZ/LE * 22| 092604 | NDZZLE * 71095698 | SPRING, COMPRESSIIN 2
36 | 092415 ] THRUST WASHER i 21| 092491 | WAVE WASHER 2 6 | 091908 | WASHER, SPACER 2
35 | 091949 | SPRING PIN . 20| 095410 | FORM ROLLER W/B I 5 | 095848 | TIE PLATE 1
341 091997 | DSC. RETAINING CLIP i 19 | 092910 | M1316 GEAR CLUTCH ASSY ! 41098750 | BRACKET NOZZLE ASSEMBLY 1
33 | 091965 | DSC. RETAINING WASHER * 18 | 095097 | SCRW 1/4-20 x .62 SOC LOW HD | | 3| 09432 | ALIGNMENT BLOCK 2
32 | 091111 OSC, DRIVE SHAFT FOLLOWER | 171 091854 | SCREW, 1/4-20 x 1,50 SIC. HOJ 2| 0950665 | ASSY, END FRAME, L.H. 1
31| 095669 | ASSY, ECCENIRIC (1316-8T) | 2 16| 092401 | BEARING * I 095860 | ASSY, END FRAME, R.H. I

[TEMA| PART # DESCRIPTION OTY| | [TEMA | PART # DESCRIPTION OTY| | [TEMA | PART # DESCRIPTION TY
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EXISTING T-5]
GEAR AND PIN

U500/

PARTS CATALUG #095872 REV D

16
* PART IS INCLUDED IN DUTLINED SUBASSEMBLY.
o [TENS ARE NOT PART OF BRACKET KIT # 095875
18| 095624 | ASSY, ADJUSTING L.H. 1 9 1 092763 | O-RING *
20 | 094990 | FELT CLEANING SEALS (4) 1 171 092779 | ASSY, SYRINGE, LG NECK 1 8 | 082771 | CALIBRATED BOTTLE |
25 | 081933 | HEX NUT,  #10-24 3 16| 092787 | HOOK | 71 092760 | DISPENSING VALVE ASSY 1
24| 095057 | BOTTLE BRACKET 1 15| 090795 | 3/32" T- WRENCH 1 6 | 092749 | INIVERSAL BOTTLE BRACKET 1
23| 081932 | NUT, JAM 1/4-20 4 141 092740 | BOTTLE VALVE ASSY 1 5 | 095867 | HOSE SUPPORT 1
22 | 081934 | ERING, 7/16 1 131092750 | 172" 1.0, VINYL TUBING 1 4| 095834 | ASSY, ADJUSTING R.H. 1
21| 095837 | SPRING, EXTENSION 2 12| 092750 | ADAPTER BASE ASSY 1 3| 095842 | SHAFT 1
A0 | 091819 | SCREW, #10-24 x [/2 BT H) | 4 I1 1091868 | SCREW, 174-20 x 3/4 SOCHD | 2 2| 095847 | ASSY, HOUSING 1
191091828 | SCREW, #10-24 x 1 SOC HO 3 10| 092370 | SEAL SET (L & R) 1 I 095845 | SUPPORT, INIT, NON-OP |
[TEM# | PART # DESCRIPTION OTY] | [TEMA | PART # DESCRIPTION OTY] | TTEMA | PART # DESCRIPTION 7Y






